
endshield  DE B3 1.40 Al, V-R XZM:27000812960690 51298112000001

endshield  DE B5 1.40 FF215, AL, V-R, WDR XZM:27000812962790 51298112001001

endshield  DE B14 1.40 FT130, GG, V-R, WDR XZM:27000812964590 51298112102001

rotary shaft seal 1.43 V30-A NBR XZM:50300100301001 50300100301001

resilient preloading ring 1.58 XZM:50000217000005 50000217000005

rolling-contact bearing DE DIN625 1.60 6206-2ZJC3-U XZM:50000251000004 50000251000004

spring band 1.61 XZM: 50700112602000       
flange nut EN1661 4.12 M8-8-A3F XZM:50000213100000 50000213100000

cover 4.20 65X20X30 P-ETH-SCHAUMST. XZM:50597100000001 50597100000001

contact angle 4.30 XZM:27000022150150 12214036002000

grounding angle 4.31 XZM:27000022150250 12214012202000

grounding screw 4.39 6-SCHR  M5X20 SN21 ZN5 DISP XZM:20000005006878 53128000000000

terminal box complete 5.00 XZM:58398100046000
terminal board complete 5.10 XZM:27000910450350 18399500925000

terminal strip 5.11 SN71104-B-2 XZM:50000261000100 50000261000100

thread-tapping screw 5.19 COMBI-TORX WN5152-M4X16 XZM:53128000000003 53128000000003

terminal box housing 5.44 TB1J00 AL M.DI. 2XM40 XZM:27000908450390 50848100002400

thread-tapping screw 5.49 6-SCHR WN5147-M4X16 M.BUND XZM:53128000000001 53128000000001

terminal clip 5.70 XZM:27000800650250 12214039803000

terminal board worm 5.79 6-SCHR WN5147-M4X16 M.BUND XZM:53128000000001 53128000000001

terminal box cover 5.84 TB1F00 AL M.DI. SIEMENS-LOGO XZM:27000908550190 50858100001400

thread-tapping screw 5.89 6-SCHR WN5147-M5x20 M.BUND XZM:53128000000000 53128000000000

nut 5.97 XZM:20000002116503 10000235625000

rolling-contact bearing NDE DIN625 6.10 6206-2ZJC3-U XZM:50000251000004 50000251000004

spring band NDE 6.11 XZM: 50700112602000       
endshield NDE 6.20 Al, V-R XZM:27000812960690 51298112000001

rotary shaft seal 6.23 V30-A NBR XZM:50300100301001 50300100301001

6.30 M8-8-A3F 50000213100000

fan 2-polig EFF1/2 7.04 PP 150x25x39.5 M.P-F XZM:51458112220000 51458112220000

fan 4-8-polig EFF2, 6- u. 8-pol. EFF1 7.04 PP 190x25x5 M.P-F XZM:51458112240000 51458112240000

fan cowl 7.40 XZM:50748112200000 50748112200000

I DT LD MM Mohelnice

spare part list for 1LE10..1B (normal version) IP 55

frame size 112 

description order number: part  number
(drawing)

spare part pos.

General Purpose (aluminium)

all order data in PM
D

*

fan cowl 7.40 XZM:50748112200000 50748112200000

canopy complete XZM:27000903160190 50318112310006

frame foot short right 4.07 112M AL F.GEH B5 XZM:27000804560190 50458112004000

frame foot short left 4.08 112M AL F.GEH B5 XZM:27000804560290 50458112005000

*PMD
https://c2pweb.automation.siemens.com/ad_pmd_pwi(bD1kZSZjPTA5MA==)/cockpit.xml                                                                                                                    

Tel. +420 583 472791

Contact person for spare part quotations:

Tel. +420 556 207 777
adrepair.motors@siemens.com

I CS LS LD ENG MOF 3
Contact person for order processing:

I DT LD MM  LOG Ms. Jana Ondillová

Email:jana.ondillova@siemens.com

DT - delivery time in working days

https://c2pweb.automation.siemens.com/ad_pmd_pwi(bD1kZSZjPTA5MA
mailto:adrepair.motors@siemens.com
mailto:Email:jana.ondillova@siemens.com

